ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

InstallationGuide

40818NV

Kargo Master
Rancho Cordova, CA 95742
800-343-7486
CustomerService&rgoMastecom

DATE:




Installation Instructiong 40818NV

*PLEASE READ ALL INSTRUCTION®W/ARNINGS PRIOR TO ASSEMBLIN
INSTALLINGND USING THIS PRODUCT*

Warning

é Always check for wires, fuel tanks and lines, brake lines and other important ve!
functionality items prior to drilling and installing all products.

Tools Needed

MK H ¢ &n8 Wrershi akmcé {201S0a |
Hack Saw 13mm Socket and Wrench
Tape Measure

Table of Contents

RACK MOUNHAIAWAIE LISt........ceveiiiiiiiiiiieiieeem et mnnm e e e et e e e e e e annn s 2
AN AT = 1 S N S P SRPS 3.
NV ASSEMDIAAIAWArE LISL......cccuiiiiiiiii i cemc e e e menn s 3
Step 1 CUt MOUNE R@IL...... i eeme e e e e et e e e e e e e mnn e e e eeed 4
SteP 2C AACH UNULS ... rer e e e mmmm e e aaa e 4
Step 3¢ Attach MOUNIRAIIS............ooiii e eeen s 5
Stepd C AACH MOUNE FEEL......cceee e s e e e e e e e e mmmm e e 6
Step 5 MoUNt FEET IO RACK......cocvi e ennas 7

Before You Begin

1 Read all instructions.

1 Use AntiSeeze on all threads.

1 When mounting to the roof, place generous amounts of E6000 to seal the interior of v
from the exteriorelements E5000 will be in the raclasembly.

1 Follow assembly instructions to assendnd instalrack.

For Technical Support Call: 88487486 MondayFriday 7AM 4 PM (PST) Pagel



ARGO ASTER

Lo MOBETREE . SR Installation Instructiong 40818NV

Mount Hardware

',LEC’)V_‘ 18-40818-FT DESCRIPTION | PARTNUMBER | QTY.

( jmmmm 312-18 x .75

FT1 Carriage SS 92356A581 16
312 Flat

FT2 @ Washer SS 26659A107 16

P

.312-18 Nyloc
FT3 S

?21831A030 16

r|\
\.IJ

-

2375-16 X 875
.375 Split Lock
FT5 @ Washer S 92146A031 8
375 Flat
FT6 @ Washer SS 96659A108 8

Dﬁ Anti-Seeze Anti-Seeze 1

For Technical Support Call: 88487486 MondayFriday 7AM 4 PM (PST) Page2



Lo MOBETREE . SR H Installation Instructiong 40818NV
NVMount Parts
ey PART NUMBER | DESCRIPTION |QTY.
A \ 40818-20-001R1 | 62in Extrusion | 2
B 40818-10 oot | g
NVMount Hardware
U TO SCALE DESCRIPTION | DESCRIPTION | QY.
-
1 ,.\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\U\\\\\\\\\\\\\\\\\\l Shom b ss | 91287A311 | 12
2 @ M8 SplitLock | 92148a200 | 12
3 @ wagRal. | 93475A270 | 12
4 % MBX1.22U- 1 95210a190 | 12

For Technical Support Call: 88487486 MondayFriday 7AM 4 PM (PST) Page3



ARGO ASTER

Lo MOBETREE . SR Installation Instructiong 40818NV

Step 1¢ Cut Mount Rall

 / dzii exrusion(A)between the two close holes in the location shown.

62.00

25.5 I 36.5
|

NCUT BETWEEN HOLES

1 The short rail is for theear. The longer section is for the front.

|

Step 2¢ Attach UNuts

1 Slide UNut(4) over mounts on top of roof in locations shown.

For Technical Support Call: 88487486 MondayFriday 7AM 4 PM (PST) Paged



.......................... W Installation Instructiong 40818NV

1 Bolt short section of rail at the rear of the van. Baolbugh the front two holes using M8 x
55mm HH (1), M8 split lock washer (2), M8 flat washer (3) and into theMNi& (). The
hole closest to the cut goes towards the front.

1 Leave the rear most hole empBut AntiSeeze on all threads.

1 Bolt long section of rail at the front of the van. Bolt through the rear two holes using Mt
55mm HH (1), M8 split lock washer (2), M8 flat washer (3) and into theNi& (). The
hole closest to the cut goes towards the rdaut AntiSeezeon all threads.

Leave HoleEmpty

For Technical Support Call: 88487486 MondayFriday 7AM 4 PM (PST) Pageb



